
 

  Illinois EPA/ Bureau of Water/Watershed Management Section/Planning Unit   

FINAL REPORT 

Spring Lake Atrazine Total Maximum Daily Load 

(TMDL) 

IEPA/BOW/13‐001 

August 2014 

 

Illinois EPA High Priority TMDL Watershed 

Public Water Supply Designated Use Impairment



 





 



 

i 
 

Contents	
Section 1.   Goals and Objectives for Spring Lake Watershed ..................................................... 3 

1.1 Total Maximum Daily Load (TMDL) Overview .................................................................. 3 
1.2 TMDL Goals and Objectives for Spring Lake Watershed .................................................. 3 

Section 2.   Spring Lake Watershed Description ............................................................................ 6 
[...]
absence of additional treatment. 
 
Compliance with an MCL for treated water is based on a running 4-quarter (i.e., annual) 
average, calculated quarterly, of samples collected at least once per quarter (Jan.-Mar., Apr.-
Jun., Jul.-Sep., and Oct.-Dec.). However, for some untreated-water intake locations 
sampling occurs less frequently than once per quarter; therefore, statistics comparable to 
quarterly averages or running 4-quarter averages cannot be determined for untreated water. 
Rather, for substances not known to vary regularly in concentration in Illinois surface waters 
(untreated) throughout the year, a simple arithmetic average concentration of all available 
results is used to compare to the MCL threshold. For substances known to vary regularly in 



Spring Lake TMDL- August 2014 

10 
 

concentration in surface waters during a typical year (e.g., atrazine), average concentrations 
within the relevant sub-annual (e.g., quarterly) periods are used.  
 
Table 3 present the MCL for the cause of impairment for Spring Lake.  EPA has set an 
enforceable regulation for atrazine at 0.003 mg/L or 3µg/L.   MCLs are from 35 Ill. Adm. 
Code 611, Subpart F: MCLs and Maximum Residual Disinfectant Levels (MRDLs).  The 
MCL is the highest level of a contaminant that is allowed in drinking water.  MCLs are set 
as close to the MCLGs as feasible using the best available treatment technology.  If a facility 
exceeds the MCL, the facility must immediately investigate treatment options to reduce the 
level of the contaminant in the water supply.  The MCLG or maximum contaminant level 
goal is the level of a contaminant in drinking water below which there is no known or 
expected risk to health.   Some people who drink water containing atrazine well in excess of 
the MCL for many years could experience problems with their cardiovascular system or 
reproductive difficulties.  For more information see the EPA website at 
http://water.epa.gov/drink/contaminants/basicinformation/atrazine.cfm.  One of the primary 
ways that atrazine can affect your health is by altering the way that the reproductive system 
works (ATSDR 2003).  Data regarding the health effects of atrazine in humans are limited 
and the bulk of the available toxicity data is from oral exposure studies in animals (ATSDR 
2003).   
 

Table 3.  MCL for Spring Lake Impairment 

 

Parameter Units Public and Food Processing Water Supplies 
Atrazine µg/L 3 µg/L (Maximum Contaminant Level) 

µg/L = micrograms per liter  

 

4.2 Designated Uses 
The waters of Illinois are classified by designated uses, which include: General Use, Public 
and Food Processing Water Supplies, Lake Michigan, and Secondary Contact and 
Indigenous Aquatic Life Use.  The designated use applicable to the Spring Lake Watershed 
is the Public and Food Processing Water Supplies Use. 

The Public and Food Processing Water Supplies Use is defined by IPCB as standards that 
"are cumulative with the general use standards of Subpart B and must be met in all waters 
designated in Part 303 at any point at which water is withdrawn for treatment and 
distribution as a potable supply or for food processing."  

4.3 Potential Pollutant Sources 
In order to properly address the conditions within Spring Lake watershed, potential pollution 
sources must be investigated for the pollutants where TMDLs will be developed. Table 4 
shows the potential source associated with the listed cause for the 303(d) listed segment in 
this watershed. 



Spring Lake TMDL- August 2014 

11 
 

Table 4.  Summary of Potential Sources for Spring Lake Watershed 
 
Segment 
ID 

Segment 
Name Potential Causes Potential Sources 

RDR Spring Lake 
(McDonough) 

Atrazine Crop production 

 

 

Section 5.   Spring Lake Watershed 
Characterization 
 
Data were collected and reviewed from many sources in order to further characterize Spring 
Lake watershed. Data has been collected in regards to water quality, reservoirs, and both 
point and nonpoint sources. This information is presented and discussed in further detail in 
the remainder of this section. There are three monitoring stations for Spring Lake.  Public 
water supply use data is taken from station RDR-1 (Figure 5 ).  

 

 

 

 

 
 
 
 
 
 
 

Figure 5. Water Quality Sampling Stations in Spring Lake- RDR- 1, RDR- 2 and RDR-3.  



Spring Lake TMDL- August 2014 

12 
 

5.1 Water Quality Data 
Water quality data from station RDR-1 was analyzed for atrazine (Table 5). Data is 
summarized by impairment and discussed in relation to the maximum contaminant level.   

Table 5.  Inventory of Impairment Data for Spring Lake 
 
RDR-1 Period of Record Number of Samples Exceedences
 Atrazine 2003-2009 18 6 

 
The maximum contaminant level for atrazine is 3 ug /L.  Six out of 18 individual samples 
exceed 3 ug/L.  Illinois EPA assessment for public water supply use considers both the raw 
and finished water quality data for the last three years of data.  No more than 10 percent of 
the raw water samples exceed the MCL or there can be no exceedences of the MCL for the 
quarterly average concentration.  For the finished water, no sample can be over the MCL.  
Spring Lake is assessed with raw water data from Station RDR-1 (see Table 6). Twenty 
percent of the raw water samples exceeded the MCL in 2009. Data from the last assessment 
is used for TMDL load calculations.  The exceedance of 14 ug/L is used to calculate the 
current load.   
 
All community water supplies are required to conduct periodic self-monitoring.  Use of a 
cetified laboratory to analyze for the presence of microorganisms and chemicals in the 
finished drinking water provides information to enable facilities to comply with established 
maximum contaminant levels.  For more information, please go to 
http://www.epa.state.il.us/water/compliance/drinking-water/index.html. Macomb 
Community Water Supply provides quarterly finished water quality data.  Those four 
samples per year are in compliance with the finished water regulations.  As explained in 
Section 4.1, both raw and drinking water samples are used for the assessment of public 
water supply designated use.  In this case, only the raw samples exceeded the MCL.   

Table 6.  Atrazine Data at Station RDR-1 
 
Date Atrazine ug/L
06/11/2003 3.3 
06/11/2003 3.6 
07/15/2003 2.7 
07/15/2003 3.2 
08/21/2003 2.2 
08/21/2003 2.7 
10/01/2003 2 
10/01/2003 2.4 
5/1/2006 0.21 
6/13/2006 4.6 
8/9/2006 3.1 
8/29/2006 2.2 
10/25/2006 0.49 
4/28/2009 0.058 
6/9/2009 14 
7/22/2009 0.72 
8/12/2009 0.58 
10/14/2009 0.28 

 



Spring Lake TMDL- August 2014 

13 
 

5.2 Reservoir Characteristics 
Spring Lake is an impoundment of Spring Creek which was originally constructed in 1927 
as a municipal water supply for the town of Macomb.  At that time, the lake had a surface 
area of 84.3 acres.  By 1947, its surface area had been reduced to 42.7 acres by 
sedimentation (Sefton 1979).  In 1968, the lake surface area was increased to 277 acres by 
construction of a new dam downstream of the original.   
 

Table 7. Spring Lake Dam information (U.S. Army Corps of Engineers) 

Spring Lake is located north of  
Macomb in McDonough County. 
The lake has a surface area of 277 
acres and a shoreline length of 
approximately five miles. In 
conjunction with the East Fork La 
Moine River and two wells near 
Spring Lake, Spring Lake provides drinking water to the city of Macomb. Table 7 shows 
dam information for the lake while Table 8 contains depth information for each sampling 
location on the lake. The average maximum water depth is 26.6 feet. 

Table 8.  Average Depths (ft) for Spring Lake  
 

Year RDR-1 RDR-2 RDR-3 
1990 28.2 7.5 3.6 
1991 27.2 6.6 3.7 
1992 27.7 7.5 4.8 
1993 25.6 7.8 4.9 
1994 25.4 5.1 3.5 
1995 27.2 5.6 4.7 
1996 24.8 4.9 4.8 
1997 26.6 5.4 4.2 
1998 26.7 5.5 4.0 

Average 26.6 6.2 4.2 

 

5.3 Point Sources 
Permitted facilities must provide Discharge Monitoring Reports (DMRs) to Illinois EPA as 
part of their NPDES permit compliance. DMRs contain effluent discharge sampling results 
that are then maintained in a database by the state. There is one point source located within 
the Spring Lake watershed. Figure 2 shows the permitted facility whose discharge 
potentially reaches impaired segments.  Table 9 contains a summary of available DMR data 
for this point source.  Prairie High School discharges treated sewage.   It is assumed that this 
facility does not use atrazine and is not a source.     

There is one other point source that does not discharge to the watershed but is relevant to the 
TMDL.  The Macomb Water Treatment Plant (ILG640189) uses groundwater and water 
pumped from Spring Lake as the source for the community water supply.  The next section 
contains more information on the water plant’s treatments.   

 

Dam Length 525 feet 
Dam Height 45 feet 
Maximum Discharge NA 
Maximum Storage 5,611 acre-feet 
Normal Storage 3,363 acre-feet 
Spillway Width 511 feet 
Outlet Gate Type U 



Spring Lake TMDL- August 2014 

14 
 

Table 9.  Effluent Data from Point Sources Discharging to Spring Lake Watershed 
 
Facility Name 
Period of Record 
Permit Number 

Receiving Water/ 
Downstream Impaired 
Waterbody Constituent 

Average 
Value 

Average Atrazine 
Loading (lb/d) 

Prairie High School 
STP- CUSD #103 
IL0053619 

Unnamed Tributary of 
Spring Creek/ Spring Lake 
Segment RDR 

Average Daily Flow .002 mgd NA 

 

5.4 Water Plant Information 
Information from this section was provided by the Macomb Water Plant (McIlhenny 2014).  
The plant is somewhat unique in that it blends treated water from two separate treatment 
systems for both groundwater and surface water. A deep well provides groundwater that is 
processed by a Reverse Osmosis (RO) system and Spring Lake (RDR) provides lake water 
treatment where it is processed by either a conventional dual media or microfiltration 
process.  

The ground (well) water is pretreated with an antiscalant chemical before entering the RO 
system.  The RO uses high pressure to push the cleaner water through a physical membrane. 
After the water leaves the RO system it is treated with Fluoride to maintain the IEPA 
required residual before the degasification of hydrogen sulfide, etc. The RO water is then 
conditioned for alkalinity and pH by adding calcium chloride and sodium hydroxide. It is 
also treated with an orthopolyphosphate for corrosion control and chlorine for disinfection 
as it is sent to the clearwell as finished water. 

The lake water is dosed with powdered activated carbon (PAC) and copper sulfate as it 
begins to travel 3 miles to the water plant. Upon entering the plant, the water is treated with 
a coagulant and flocculation algicide before it enters a claricone for coagulation and removal 
of about 90% of its impurities. The water is supersaturated with slaked lime in the 1st portion 
of this structure in order to soften the water by removing iron, manganese, etc. After the 
claricone, the pH of the water is adjusted by adding carbonic acid (Carbon dioxide gas 
mixed with water before injection).  

Next, the water is treated by either the low pressure microfiltration system or the 
conventional dual media gravity filters. The microfiltration system uses low pressure to push 
the cleaner water through a physical membrane. After the water leaves the microfiltration 
system, it is treated with an orthopolyphosphate for corrosion control and chlorine for 
disinfection before it enters the clearwell as finished water. 

The water to be treated by the dual media gravity filters is dosed with a sodium 
hexametaphosphate to prevent calcium carbonate precipitation on the filter media and a 
cationic polymer to enhance the cleaning efficiency of the filters. The filters allow gravity to 
push the cleaner water through a layer of granular activated carbon and then a layer of fine 
sand. Next the water is dosed with orthopolyphosphate for corrosion control and chlorine for 
disinfection before it enters the clearwell as finished water. 



Spring Lake TMDL- August 2014 

15 
 

5.5 Nonpoint Sources 
Atrazine is an herbicide that is widely used to kill weeds mostly on farms.  It is used on 
crops such as sugarcane, corn, pineapples sorghum and macadamia nuts.   Out of the 60-80 
million pounds of atrazine used annually in the United States, 85% are used for corn fields 
(Sass and Colangelo 2006). It is a Restricted Use Pesticide (RUP) and can only be purchased 
or used by certified herbicide users.  Atrazine is usually used in the spring and summer 
months (ATSDR 2003).  Atrazine adsorbs into the leaves and roots when applied 
postemergence and stops photosynthesis.  The corn plant can detoxify atrazine and are able 
to grow.  The application of atrazine to crops as an herbicide accounts for almost all of the 
atrazine that enters the environment, but some may be released from manufacture, 
formulation, transport and disposal (ATSDR 2003).  In most cases atrazine will be broken 
down in the soil over one growing season but if carried by runoff into waterways, the 
breakdown is slowed. The more moisture in soil, the longer it takes to degrade. The 
approximate half-life in aerobic soil is 146 days but in water the half-life is 742 days.  
Atrazine weakly adsorbs to soil particles.  Refer to section 6.2 for pollutant sources and 
linkages.   

5.6 Watershed Planning Information 
Previous planning efforts have been conducted within the East Fork La Moine River/Spring 
Lake watershed.  The Spring Lake Watershed Protection Plan was developed in 1983 to 
reduce soil erosion and delivery into the lake.  The major problems noted in the plan are 
sheet and rill erosion on cropland and sedimentation in the lake.  Practices in the plan 
include conservation tillage, grassed waterways, terraces, field borders, conversion from 
cropland and critical area treatment. According to the Spring Lake Watershed Committee, 
59 landowner contracts were implemented as a result of this study and actions included 
grassed waterways, terraces and conservation tillage.  

In 1993, the Illinois EPA conducted a survey on Spring Lake which included mapping 
shoreline erosion and surrounding land use as well as identification and coverage of aquatic 
macrophytes.   

The La Moine River Ecosystem Partnership (http://www.lamoineriver.org/) was created 
with a mission to "preserve, protect, and enhance the natural resources of the La Moine 
River watershed area as a sustainable ecosystem." The final watershed plan includes 
subwatershed prioritization and recommended Best Management Practices for targeted 
areas.  Many organizations are involved in the partnership and various projects have been 
completed.  Hutchins Ecosystem Restoration Project includes restoration on over 120 acres 
of pasture on Kepple Creek and includes stream bank stabilization, wetland restoration, tree 
planting along and other habitat restoration.  The La Moine River Livestock Initiative 
included fencing several miles of stream, restore wetlands and install erosion control 
practices in the upper La Moine watershed.   

The Spring Lake Watershed Committee (http://springlakewatershed.org/) developed a 
watershed plan in 2008.  One of the main focuses of the plan is reducing phosphorus in the 
lake.  Some of the practices with largest potential of erosion reduction are stream bank 



Spring Lake TMDL- August 2014 

16 
 

stabilization, water and sediment control basins (WASCOBs), terraces and conversion to no-
till (highest reduction).   

In 2012, the McDonough County SWCD developed the Spring Lake TMDL Plan 
Implementation through the IEPA 319 Program.  Twelve landowners participated in the 
cost-share program to reduce sediment and nutrients to the lake.  Implementation actions 
included installing 60 water and sediment control basins, one grade stabilization structure, 
2,850 feet of terrace systems and 5.1 acres of waterways.  Figure 6 displays the locations of 
best management practices installed by the landowners in the Spring Lake watershed.   